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30,000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -40.55 dBm -27,55 4B 30,000 MHz 1.000 GHz 1.000 MHz 796.15942 MHz -40.45 dBm | A
1.000 GHz | 1.000 MHz -39,77 dBm 1.000 GHz 1.700 GHz | 1.000 MHz 1.67394 GHz | 40,25 dBm
1008 GHz 1,600 MHz- | 1.790GHz | 3.000 GHe | 1,000 Mhz | 85424 Gz~ -38.21 dam |
9.000 GHz | 1.000 MHz 2.000 GHz | 1.000 MHz 87832 GHz | -33.60 dBm
1 13.000 GHz 1.000 MHz | 55781 GHz - Bm | 13.000 GHz 1.000 MHz | 11.19048 GHz -33.63 dBm | -20.63 B
13.000 GHz 18:000 GHz | 1.000 MHz | 516 GHz -31.03 dBm 18.000 GHz | 1.000 MHz | 16.58574 GHz -31,12 dBm | -18.12 dB
——
i 0
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

l"E' tr l@
Ref Level 0,00 dBm  Offsat 14.50 dB Mode Auto Swesp RefLevel 0,00 d8m  Offset 14.50 dg Mode auto Sweap
SEL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit lemr'r PARS Limit fheck PARS
-10 AdpR—BPURIOUS | INE ARS PAES -10 MdPR—HEURIOUS LINE ARS PARS
S [INE_ABS SPURIC THE_ABS
20 dBm
-30.de - -30 dBm
e et At o s T i P el e e
40 i 40
-50 dEr -50 dBm
-60 di 60 dbi
-70 dB =70 dBm
-80 dBr -80 dem
-ag der -8 dem
Start 30.0 MH2 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Rangelows | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GH: 1.000 MHz | 908.12344 MHz -40.40 dBm | -27,40 4B 30,000 MHz 1.000 G 1.000 MHz | -40.47 dBm | -27 47 di
1.700 1.000 MHz 69 GHz -40.21 dBm 1.000 GHz 1.700 G 1.000 MHz 40,14 dBm
3,000 GHz 1,600 MHz | 2, B5908 GHz -38,25 dBm | 3,000 Gt 1,000 MHz | 04 GHz
9.000 GHz | 1.000 MHz 99692 GHz | 3.65 dBm 2,000 GHz 1.000 MHz 6.559542 GHz |
13.000 GHz 1.000 MHz | 4731 GHz | Bm | 13.000 Gl 1.000 Mz | 31 GHz 3 fBm | B |
16.000 GHz | 1.000 MHz | 4866 GHz -31.03 dBm 18.000 GHz | 1.000 MHz | 16.58033 GHz -31.13 dBm -18.13 dB
‘ . =
iz
Ref Level 0,00 dBm  Offset 14.50 dB Mode Auto Swesp Ref Level 0,00 dém Offset 14.50 d& Mode auto Sweep
SGL Count 100/100 SEL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit wan—v 3 Limit I'_, ook P
-10 MfR—HEURIOUS LINE ABS PARS -1n detfELIUOUS Line Ans i
_SPURIOUS_ ABS SPURIOUS_LINE_ABS
-20 de 20 dBm
-30 dB =30 dBm
et PRIEPY DR S il s A PSRN PPN PPNV ot Ml
40 i 40 g
-50 dBr -50 dBm
60 dé 60 B
-70 d8 -70 dBm
-80 der -80 dem
-an der -an dgm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epnrluus Emissions
Range Lowvs Range Up | RBW | Frequency | Power Abs 1 Range Lo Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz | 903.29085 MHz | -40.55 dBm | 30,000 MHz | 1.000 GHz | 1.000 MHz | B873.23588 MHz -40.50 dBm |
1.000 MHz -40.11 dBm 1.000 GHz 1.000 MHz -40.25 dem
1.000 MHz | 36,54 dBm | 1,000 MHz |
I 1.000 MHz | dbim 1.000 MHz |
13.000 GHz 1.000 MHz | 12,55481 GHz -33.80 dBm | -20.80 dB 1.000 MHz | .56IB0 GHz -33.79 dém | 0,73 dB
18:000 GHz | 1.000 MHz | 57908 GHz -31.07 dém -18.07 dB 1.000 MHz | .58866 GHz -31.07 dBm | -18.07 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band

66/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 29.MAY 2018 16:02.29

Date: 29.MAY 2018 16:09:25

Ref Level 0.00 d8m Offset 14.50 d8 Mode Auto Sweep Ref Level 0.00 dém  Offset 14,50 d8 Mode Auto Sweep
ﬂ__‘.':L Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvoPwr
Limit ¢ Limit rl! eck [
-10 défi Ll 10 déHF IRIOUS |LINE ABE p
i —
20 dBn
=30 dém -3 dBm
| e — pRS— SR (7T T ety
o et T
-50 dBm -50 dBm
-60 dBm -60 dffim
-70 dBm -70 dBm
-80 dBm -80 dBmy
<90 dem <00 dir
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions ISpurious Emissions
RangeLow |  Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz B05.36982 MHz | 25 dB 30.000 MHz 1,000 GHz 1.000 MHz 307.16892 MHz -35.18 dBm | -z
1.000 GHz | 1.700 GHz | 1.000 MHz | 59668 GHz 57 b 1.000 GHz 1.700 GHz 1.000 MHz | -37.72 dém
1.790 Gz | 3,000 GHz | 1,000 MHz 2.73863 GHz | | a7 db 1.790 GHz 3.000 GHz 1,000 MHz -35.81 dém |
3.000 GHz 000 GHz 1,000 MHz 6,02842 GHz -32.88 d8m 88 dB 3.000 GHz 000 GHz 1,000 MHz dBm
5,000 GHz | 13.000 GHz | 1,000 MHz | 247 GHz 33,90 d&m | —20:80 d& 9,000 GHz 13,000 GHz 1,000 MHz
13.000 GHz 18.000 GHz 1,000 MHz 16.30118 GHz -32.83.d8m -19.83 8 13.000 GHz 18.000 GHz 1.000 MHz
\ ) CIRTRTATD \ ]

Highest Channel / 64QAM

Date: 20.MAY 2019 16:15:46

trum
Ref Level 0.00 d8m  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvoPwr
Limit rl L .-
MRE JRIOUS_JINE ARE n
RIOL
=30 dém =
o A, " - Mg
-50 dém
-80 dBm
70 dBm:
-80 dam
a0 da
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
RangeLow |  Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz | 1.000 GRz | 1.000 MHz 925.58971 MHz -35.25 dem | -2
1.000 GHz 1.700 GHz 1.000 MHz | 1.69878 GHz -37.35 dém
1.790 GHz 3,000 GHz 1,000 MHz -35.86 dam |
3.000 GHz | 9,000 GHz | 1,000 MHz -32.88 dam |
9,000 GHz 13,000 GHz 1,000 MHz 11,19848 GHz -34.00 d8m -21.00 dB
13,008 GHz 18.000 GHz 1,000 MHz 16.30118 GHz -32.75 dBm -19,75 dB
JL ) ANNAIRTD v
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 29.MAY 2018 16:35:11

Ref Level 0.00 d8m Offset 14.50 d8 Mode Auto Sweep Ref Level 0.00 dém  Offset 14,50 d8 Mode Autn Sweep
ﬂ__‘.':L Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvoPwr
Limit ¢ Limit rl! eck PARS
-10 défi Ll 10 déHF IRIOUS |LINE ABE p
i —
20 dBn
-30 dém — -3 dBm —
i | A Mot L . R e Tt
T Gite @E et
-50 dBm -50 dBm
-60 dBm -60 dffim
-70 dBm -70 dBm
-80 dBm -80 dBmy
<90 dem <00 dir
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions ISpurious Emissions
RangeLow |  Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -35.04 dBm | -22.04 dB 30.000 MHz 1,000 GHz 1.000 MHz 688.26337 MHz -35.07 dBm | -
1.000 GHz | 1.700 GHz | 1.000 MHz | 1.47804 -37.74 dém | 1.000 GHz 1.700 GHz 1.000 MHz | -37.68 dém
1.790 Gz | 3,000 GHz | 1,000 MHz 2.71968 GHz | -385.94 dam | 1.790 GHz 3.000 GHz 1,000 MHz -36.02 dém |
3.000 GHz 000 GHz 1,000 MHz £,04792 GHz -32.88 d8m 3.000 GHz 000 GHz 1,000 MHz 693632 GHz -32.82 dBm
5,000 GHz | 13.000 GHz | 1,000 MHz | 33,95 d&m | 9,000 GHz 13,000 GHz 1,000 MHz D47 Gz | dBm
13.000 GHz 18.000 GHz 1,000 MHz 16. 2 -32,93.d8m -19.93 8 13.000 GHz 18.000 GHz 1.000 MHz 85597 GHz
\ ) CIRTRTATD \ ]

Date: 29.MAY 2018 16:36:07

Highest Channel / 64QAM

trum
Ref Level 0.00 d8m  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvoPwr
Limit rl L .-
MRE JRIOUS_JINE ARE n
RIOL
-30 dém
! e, P s
-50 dém
-80 dBm
70 dBm:
-80 dam
-30 e
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
RangeLow |  Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz | 1.000 GRz | 1.000 MHz 336.73913 MHz -35.27 dém | -
1.000 GHz 1.700 GHz 1.000 MHz | -37.44 dBm
1.790 GHz 3.000 GHz 1,000 MHz 2.66151 GHz | -38.18 dém |
3.000 GHz | 9.000 GHz | 1,000 MHz -32.91 dém |
9,000 GHz 13,000 GHz 1,000 MHz -33.88 dBm -20:88 dB
13,008 GHz 18.000 GHz 1,000 MHz -33.03.d8m -20.03 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 29.MAY 2018 16:50:55

Date: 29.MAY 2018 16:54:17

Ref Level 0.00 d8m  Offset 14,50 o8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 14,50 d8 Mode Auto Sweep
ﬂ__‘.':L Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvoPwr
Limit ¢ Limit rl! eck [
-10 défi e 10 déHF IRIOUS |LINE ABE p
i —
20 dBn
-30 dém -3 dBm
~40-dBr § -40 dBn
P Y . v ] e,
50 e " et
-60 dBm -60 dffim
-70 dBm -70 dBm
-80 dBm -80 dBmy
<00 dBm <00 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions ISpurious Emissions
RangeLow |  Rangeup | RBW | Frequency | Powerabs ALimit Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 956.61415 MHz -45.08 dBm | -32.08 dB 30.000 MHz 1,000 GHz 1.000 MHz -45.15 dBm | -32.15 dB
1.000 GHz | 1.700 GHz | 1.000 MHz | 1.55890 -47.21 dam | -24.21 dB 1.000 GHz 1.700 GHz 1.000 MHz | -47.61 dém -34.61 dB
1.790 Gz | 3,000 GHz | 1,000 MHz 2.74578 GHz | -45.80 dém | 80 db 1.790 GHz 3.000 GHz 1,000 MHz ] -45.89 dém |
3.000 GHz 000 GHz 1,000 MHz ,91042 GHz -42.82 dBm 3.000 GHz 000 GHz 1,000 MHz 6,95742 GHz -42,70 dBm
5,000 GHz | 13.000 GHz | 1,000 MHz | 11,19048 GHz -43,79 d&m | 9,000 GHz 13,000 GHz 1,000 MHz 347 Ghiz | ~44.00 d&m
13.000 GHz 18.000 GHz 1,000 MHz 452 GHz -42 85 d8m 13.000 GHz 18.000 GHz 1.000 MHz -42.86 dBm
\ ) TARIATITY 8 \ {

Highest Channel / 64QAM

trum

Ref Level 0.00 dém Offset 14 50 dg Mode Auto Sweep

Date: 20.MAY 2019 16:55:40

SGL Count 100/100
@1 AvoPwr
Limit rl L .-
MRE JRIOUS_JINE ARE n
RIOL
~40-dBr
s A
Tt l v
-80 dBm
70 dBm:
-80 dam
90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
RangeLow |  Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz | 1.000 GRz | 1.000 MHz -45.32 dem | -32.32 dB
1.000 GHz 1.700 GHz 1.000 MHz | -47.55 dBm -34,55 0B
1.790 GHz 3.000 GHz 1,000 MHz -45.86 dgm | &
3.000 GHz | 9,000 GHz | 1,000 MHz -43.00 dam |
9,000 GHz 13,000 GHz 1,000 MHz
13.000 GHz 18.000 GHz 1,000 MHz
i J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 d8m Offset 14.50 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 14,50 d8 Mode Auto Sweep
ﬂ__‘.':L Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvoPwr
Limit ¢ Limit rl! eck [
-10 défi Ll 10 déHF IRIOUS |LINE ABE p
i —
20 dBn
-30 dém -3 dBm
~40-dBr -40 dBn —
g ] - ), i p gty e ~
50 det 50 e
-60 dBm -60 dffim
-70 dBm -70 dBm
-80 dBm -80 dBmy
<00 dBm <00 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions ISpurious Emissions
RangeLow |  Rangeup | RBW | Frequency Power Abs | ALimit Rangelow |  Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 21489 MHz -45.12 dBm | -32.12 dB 30.000 MHz 1,000 GHz 1.000 MHz -44.83 dBm | -31.63 dB
1.000 GHz | 1.700 GHz | 1.000 MHz | -47.15 dam | -24.15 dB 1.000 GHz 1.700 GHz 1.000 MHz | -47.68 dbm -34.66 di
1.790 Gz | 3,000 GHz | 1,000 MHz I -45.92 dém | 1.790 GHz 3.000 GHz 1,000 MHz -46.01 dém | -33.01 dé
3.000 GHz 000 GHz 1,000 MHz £,03342 GHz -42.89 d8m 3.000 GHz 000 GHz 1,000 MHz -42,88 dBm
5,000 GHz | 13.000 GHz | 1,000 MHz | 747 GHz ~43,90 d&m | 9,000 GHz 13,000 GHz 1,000 MHz ~43,95 d&m
13.000 GHz 18.000 GHz 1,000 MHz 16.30077 GHz -42 75 dém 13.000 GHz 18.000 GHz 1.000 MHz -42.83.dBm
\ )i ) LTI \ ) T

Dater 29.MAY 2019 17:07
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Date: 29.MAY 2018 17:08:12

Highest Channel / 64QAM

trum
Ref Level 0.00 d8m  Offset 14.50 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvoPwr
Limit rl L .-
MRE JRIOUS_JINE ARE n
RIOL
~40-dBr
T e PRy S
-80 dBm
70 dBm
-80 dam
90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz
ISpurious Emissions
RangeLow |  Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz | 1.000 GRz | 1.000 MHz 954.BEE07 -45.10 dam | -32.10 dB
1.000 GHz 1.700 GHz 1.000 MHz | -47.47 dBm
1.790 GHz 3.000 GHz 1,000 MHz -45.79 dgm |
3.000 GHz | 9.000 GHz | 1,000 MHz -42.79 dam |
9,000 GHz 13,000 GHz 1,000 MHz 2 -43.94 dBm
13,008 GHz 18.000 GHz 1,000 MHz 16.89353 GHz -42.71 d8m

T —
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FCC RF Test Report

Report No. : FG941714B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 29 MAY 2018 17 17 13

Spectrum ] l:m Spectrum |
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[Spurious Emissions [spurious Emissions
Range Low Range Up. | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | __Powerabs | ALimit |
30,000 MHz 1 z 1.000 MHz | B5+E1500 MHz | -32.10 de 30.000 MHz | 1,000 GHz 1,000 MHz 844, 15042 MHz -45.13 dBm |
LU0 GH 1,000 MHz | 1.89773 GHz | 91 e 1.000 GHz | 1,700 GHz 1,000 My 8723 GHz 47,51 dBm |
1,080 bty z 1.790 GHz | 3.000 G 1.000 M) 2.72320 GH: -45.97 dBm
3.000 GHz 9,000 G 1,000 MHz 6,93 -42,69 dBm |
Lo r\i i 9,000 GHz 13,000 GHz 1,000 MHz 11,20197 GHz -43.83 dim -30.83 dB
: Lo e 13.000 GHz | 18,000 GHz 1,000 MHz 1630493 GHz | 42,71 dam 29.71 dB
r
'
] J

Date: 29 MAY 2019 17:25:35

Highest Channel / 64QAM

Spectrum ]
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30,000 MHz 1.000 GHz 1,000 MHz 934,80010 MHz ~32.14 0B
1,600 MHz | 1.40702 GHz |
1.000 MHz
1,000 MHz |
13,000 GHz 1.000 MHz | -43.93 dam |
18.000 GHz 1.000 MHz -42.79 dim -29.79 db
T WITTID W
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SPORTON LAB.

FCC RF Test Report Report No. : FG941714B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM Middle Channel / 64QAM

Dater 29.MAY 2018 18:46:52

Date 29 MAY 2019 185140

Spectram '1 [m:r] Spectrum l
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Rangelow | Range Up. | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit |
30,000 MHz : 1,000 Mz | 945,84053 MHz | -45.36 dém | =3230:d8 30.000 MHz | 1,000 GHz 1,000 MHz 900.86707 MHz -45.17 dBm | -32.17 d
1,000 GHz 1,000 MHz | 1.69353 GHz | -33.15d8 1.000 GHz | 1.700 GHz 1,000 M 2458 GHz -47,53 dém | .53 d8
1.000 MHz 273086 GHz | ~32.83 d8 1.790 GHz | 3.000 G 1.000 M GHz | -45.98 dBm g8 da |
= £h 3.000 GHz 9,000 G 1.000 MHz GHz -42,86 dBm | .89 d8
bl ~30.91 98 19,000 GHz 13,000 GHz 1,000 MHz 97 GHz -43.80 dBm -30.80 d8
3 1.000 MHz | 13.000 GHz | 18,000 GHz 1,000 MH2 3GHz 29,85 da
r I
J
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Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz B0, 44328 MHz -45.02 dBm ~32.02 0
0 1,600 MHz | 1.69948 GHz | -47.70 dam | -3 de
1,000 MHz -40.45 dam | -27.45d8
1,000 MHz -42.00 dBm | -30.00 &
13,000 GHz 1.000 MHz | -43.91 dim |
18.000 GHz 1.000 MHz -42.68 dim
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LTE Band 71 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 d8m Offset 14,00 dB& Mode Auto Sweep
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Date: 1 MAY 2018 06 47 46

(@1 Zugrwr (@1 iugrwr
Limit rlmnr Limit rlmwr. A
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions | Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30,000 MHz 652,000 MHz 100.000 kHz 244.94303 MHz -55,08 dBm -42.08 0B | 30,000 MHz 652,000 MHz 100.000 kHz 253,03098 MHz -55,21 dBm -42.21 B
709,000 MHz 100.000 kHz | 996.48202 MHz -54.35 dBm -41.35 dB 709.000 MHz 1,000 GHz 100.000 kHz | 964.38611 MHz -54.31 dBm -41.31 dB
1.000 GHz 1,000 MHz 2.99775 -43.88 dem -30.88 dB 1.000 GHz 3,00 1.000 MHz 2.94576 GHz -44.24 dBm -31.24 db
3.000 GHz 1.000 MHz +.16596 ~41.55 dBm -28.55dB 3.000 GHz 5.000 GHz 1.000 MHz 4.28793 GHz ~41.66 dBm -28.66 di
5.000 GHz 7.000 GHz 1.000 MHz 6.87178 GHz -38.63 dBm -25.63 dB || 5.000 GHz 7.000 GHz 1.000 MHz 6.85179 GHz -38.45 dBm -25.45 db. |
— — —
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
(Spurious Emissions |Spurious Emissions
Range Low | Range Up | RBW Frequency Power Abs | ALimit Range Low Range Up | RBW Frequency Power Abs | ALimit
30,000 MHz 652.000 MHz 100.000 kHz 230.33933 MHz -55,12 dBm -42.12 d 30,000 MHz 652.000 MHz 100.000 kHz -55,07 dBm -42.07 di
709,000 MHz 100.000 kHz B894.61788 MHz -54,43 dBm -41.43 di 709,000 MHz 100.000 kHz -54.36 dBm -41.36 dB
1.000 GHz2 1.000 MHz | 2.7893 =44, 14 dBm =31.14 dB | 1.000 GHz 1.000 MHz | 2.95526 GHz -44.03 dBém -31.03 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.11947 ~41.71 dBm -28.71d8 3.000 GHz 1.000 MHz 4.27993 GHz ~41.66 dBm -28.66 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.85879 GHz -25.66 dB || 5.000 GHz 1,000 MHz 6.83779 GHz -368.54 dBm -25.54 dB
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Spurious Emissions | Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652,000 MHz 100.000 kHz 377.95050 MHz -55,22 dBm -42.22 dB | 30,000 MHz 652,000 MHz 100.000 kHz 397.26287 MHz -55,24 dBm -42.24 dB
709,000 MHz 100.000 kHz | §32.70080 MHz -54.31 dBm -41.31 dB 709.000 MHz 1,000 GHz 100.000 kHz | 980,95854 MHz -54.09 dBm -41.08 db
1.000 GHz 1,000 MHz -4 dem -31.22 dB 1.000 GHz 1.000 MHz -44.25 dBm -31.25 db
3.000 GHz 5.000 GHz 1.000 MHz ~41.53 dBm -28.53 dB 3.000 GHz 1.000 MHz =41.77 dBm -28.77 di
5.000 GHz 7,000 GHz 1.000 MHz £6.85879 GHz -38.34 dBm -25.34 dB || 5.000 GHz 1,000 MHz £.86378 GHz -38.68 dBm -25.68 db ||
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(Spurious Emissions ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low__| Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652,000 MHz 100.000 kHz 363.38081 MHz -55,21 dBém -42.21 d 30,000 MHz 652.000 MHz 100.000 kHz 544,60320 MHz -41.82 d&
709,000 MHz 100.000 kHz | 910.31618 MHz -54,21 dBm -41.21 dB 709,000 MHz 100.000 kHz | 902.75774 MHz -41.42 dB
1.000 GHz 1.000 MHz | 2.99275 -44.03 dBm -31.03 dB | 1.000 GHz 1.000 MHz | 99275 GHz -31.08 dB
3.000 GHz 5,000 GHz 1.000 MHz 4.11697 ~41.B3 dBm -28.83 dB 3.000 GHz 1.000 MHz 4.29543 -28.72 dB
5.000 GHz 7.000 GHz 1.000 MHz2 6.88028 GH2 -38.61 dBm -25.61 dp | 5.000 GHz 1,000 MHz £.84429 GH2 -38.71 dBm -25.71 dB
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions | Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652,000 MHz 100.000 kHz 636.92404 MHz -55,18 dBm 2 30,000 MHz 652,000 MHz 100.000 kHz 394,15442 MHz -55,01 dBm -42.01 B
709,000 MHz 100.000 kHz | 943.16633 MHz -54.12 dBém -41.12 dB 709.000 MHz 1,000 GHz 100.000 kHz | 975.43506 MHz -54.36 dBm -41.36 db
1.000 GHz 1,000 MHz 2.81830 -4, 14 dBm -31.14 dB 1.000 GHz 1.000 MHz 2.99075 GHz -44.04 dBm -31.04 db
3.000 GHz 5.000 GHz 1.000 MHz 4.16196 ~41.70 dBm -28.70 dB 3.000 GHz 1.000 MHz 4.14696 GHz ~41.75 dBm -28.75 di
5.000 GHz 7.000 GHz 1.000 MHz 6.86378 GHz -38.42 dBm -25.42 d8 || 5.000 GHz 1.000 MHz 6.84229 GHz -38.77 dBm -25.77 db. ||
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(Spurious Emissions |Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low__| Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652.000 MHz 100.000 kHz 365.55672 MHz -55,24 dBm -42.24 dB 30,000 MHz 652.000 MHz 100.000 kHz 345.35182 MHz -55,13 dBm -42.13 d&
709,000 MHz 100.000 kHz 946.65485 MHz -54,39 dBm -41.39 dB 709,000 MHz 100.000 kHz -54.33 dBm -41.33 dB
1.000 GHz2 1.000 MHz | 2.97826 -44.29 dém =31.29 dB | 1.000 GHz 1.000 MHz | -44.08 dBém -31.05 dB
3.000 GHz 5,000 GHz 1.000 MHz 4.32242 ~41.59 dBm -28.59 d8 3.000 GHz 1.000 MHz 4.26493 GHz -41.80 dBm -28.80 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.82479 GHz -38.50 dBm -25.50 dB |} 5.000 GHz 1,000 MHz 6.85629 GHz -38.52 dBm -25.52 dB
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions | Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30,000 MHz 652,000 MHz 100.000 kHz 240.59720 MHz -55,15 dBm -42.19 dB | 30,000 MHz 652,000 MHz 100.000 kHz 348.77111 MHz -55,08 dBm -42.08 B
709,000 MHz 100.000 kHz | 942,87562 MHz -54,40 dBm -41.40 dB 709,000 MHz 1,000 GHz 100.000 kHz | 924.27023 MHz -54.33 dBm -41.33 dB
1.000 GHz 1,000 MHz 2.98575 -44.04 dim -31.04 dB 1.000 GHz 3,00 1.000 MHz 2.99525 GHz -44.18 dBm -31.16 db
3.000 GHz 1.000 MHz +.13347 ~41.51 dBm -28.51 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.28793 GHz ~41.63 dBm -28.63 dB
5.000 GHz 7.000 GHz 1.000 MHz -38.39 dBm -25.39 B || 5.000 GHz 7.000 GHz 1.000 MHz 6.85779 GHz -38.63 dBm -25.63 db |
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Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
(Spurious Emissions |Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low__| Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652.000 MHz 100.000 kHz 376.43628 MHz -55,03 dBm -42.03 d8 30,000 MHz 652.000 MHz 100.000 kHz 251.47676 MHz -55,11 dBm -42.11 d&
709,000 MHz 100.000 kHz -54.37 dém -41.37 dB 709,000 MHz 100.000 kHz 942,00350 MHz -54.38 dBm -41.38 dB
1.000 GHz2 1.000 MHz | 2.97426 -43,B9 dBm -30.89 dB | 1.000 GHz 1.000 MHz | -43.99 dém -30.99 dB
3.000 GHz 5,000 GHz 1.000 MHz 4.30092 ~41.72 dBm -28.72 dB 3.000 GHz 1.000 MHz ~41.56 dBm -28.56 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.86228 GHz -38.49 dBm -25.49 dp || 5.000 GHz 1,000 MHz 6.88028 GHz -38.57 dBm -25.57 dB
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Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652,000 MHz 100.000 kHz 395.35780 MHz -55,25 dBm 30,000 MHz 652,000 MHz 100.000 kHz 35467716 MHz -55,27 dBm -42.27 dB
709,000 MHz i 100.000 kHz | 710.59830 MHz -43.82 dm 709,000 MHz 1,000 GHz 100.000 kHz | 710.598390 MHz -46,03 dBm -33.03 dB
1.000 GHz ; 1,000 MHz -44,30 dim 1.000 GHz 3,0 2 1,000 MHz -44,24 dBm -31.24 db
3.000 GHz 5.000 GHz 1.000 MHz ~41.71 dBm 3.000 GHz 5 GHz 1.000 MHz ~41.80 dBm -28.80 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.86078 GHz -38.54 dBm -25.54 dB || 5.000 GHz 7.000 GHz 1.000 MHz 6.86478 GHz -38.68 dBm -25.69 d |
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(Spurious Emissions |Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652,000 MHz 100.000 kHz 248.36832 MHz -55,20 dBm -42.20 dB 30,000 MHz 100.000 kHz 517.24888 MHz -54,04 dBm -41.94 dB
709,000 MHz 100.000 kHz | 935.02647 MHz 54,43 dBm -41.43 dB 709,000 MHz 100.000 kHz | 979.79570 MHz -54,19 dBm -41.19 dB
1.000 GHz 1.000 MHz | 2.97926 -44.09 dém =31.09 dB | 1.000 GHz 1.000 MHz | 2.97476 -44.06 dBm -31.06 dB
3.000 GHz 5,000 GHz 1.000 MHz 4.98725 ~41.62 dBm -28.62 dB 3.000 GHz 1.000 MHz 4.97376 ~41.71 dBm -28.71 dB
5.000 GHz 7.000 GHz 1.000 MH2 £.85229 GHz -38.53 dBm -25.53'dp || 5.000 GHz 1.000 MHz 6.85079 GHz -368. 46 dBm -25.46 dB
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Spurious Emissions | Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652.000 MHz 100.000 kHz 237.17791 MHz -55,14 dBm -42.14 0B | 30,000 MHz 652,000 MHz 100.000 kHz 560.76712 MHz -55,22 dBm -42.22 B
709,000 MHz 100.000 kHz | 947.52697 MHz -54,37 dBm -41.37 dB 709.000 MHz 100.000 kHz | 99694755 MHz -54.42 dBm -41.42 db
1.000 GHz 1,000 MHz 2.99775 44,11 dem -31.11 d8 1.000 GHz 1.000 MHz 2.97526 GHz -44.18 dBm -31.16 db
3.000 GHz 5.000 GHz 1.000 MHz +.248%4 ~41.B3 dBm -28.83 dB 3.000 GHz 1.000 MHz 4.98675 GHz ~41.45 dBm -28.45 di
5.000 GHz 7,000 GHz 1.000 MHz 6.86278 GHz -38.86 dBm -25.86 dB || 5.000 GHz 1,000 MHz 6.87428 GHz -38.56 dBm -25.56 dB ||
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(Spurious Emissions |Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low__| Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 652.000 MHz 100.000 kHz 244.32734 MHz -42.07 di 30,000 MHz 652.000 MHz 100.000 kHz 241.21889 MHz -55,24 dBm -42.24 dB
709,000 MHz 100.000 kHz 2 di 709,000 MHz 100.000 kHz -47.64 dBm -34.64 db
1.000 GHz2 1.000 MHz | ~44,17 dBm =31.17 dB | 1.000 GHz 1.000 MHz | -44.03 dBm -31.03 dB
3.000 GHz 1.000 MHz -41.78 dBm -28.78 dB 3.000 GHz 5.000 GHz 1.000 MH2 4.20243 GHz -41.77 dBm -28.77 dB
5.000 GHz 1.000 MHz 6.86778 GHz -25.38'dB || 5.000 GHz 7.000 GHz 1,000 MHz 6.84779 GHz -368.68 dBm -25.68 dB
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30.000 MHz £52.000 MHz 100,000 kHz | 539,41076 MHz -51.69 dBm -35.69 dB 30.000 MHz 652.000 MHz 100.000 knz | £40.03248 MHz | -51.65 dBm -39.65 db
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—
J1 J o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 71/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

===
v
Ref Level 0.00 dBm  Offset 14.00 di& Mode Auto Sweap RefLevel 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgiwr &1 &vgrur
Limit fhack PAES Limit flw 2ck [T
.10 ddpe LINE_ABS, PABS _10 AdRE_$PURIOUS LINE ABS PAES
| SPURIC SPURIC & BS_
o0 dB 20 dB
-30 4By -30 di
o —
=40 dBm— -40 dEr -
50 damy _,_.I -50 0B et
60 dBm -60 dBm
-70dl -70d
~80 dBm -80 dim
-4 df 40 d
Start 30,0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
\Spurious Emissions 'Spurious Emissions
| _Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHZ £52.000 MHz 100,000 kHz | £37.23489 MHz -51.47 dem -38.47 db 30.000 MHz £52.000 MHz 100,000 kHz | £42.97951 MHz | -51.70 dem -38.70 db
709.000 MHz 1,000 GHz 100,000 kHz | 912,35115 MHz -51.00 dBm -38.00d8 | 700.000 MHz 1,000 GHz 100,000 kHz | 866, 19837 MHz | -50,74 dBm -37.74.d8 |
1,000 GHz 3.000 GHz 1,000 MHz 2.83429 z -36,88 dBém | -25.88 dB | 1,000 GHz 3,000 GHz | 1,000 MHz | 2.9B475 GHz -38,82 dBm | -25.82 dB ||
3.000 GHz | 5,000 GHz 1.000 MHz 4.88175 GH2 -36.75 dim | -23.75 dB | 3.000 GHz | 5,000 GHz | 1,000 MHz | 4,09175 GHz -36.40 dBrm | -23.40 db |
5.000 GHz 7.000 GHz 1.000 MHz 6,88125 GHz -33.72 dBm -20.72 dB 5.000 GHz 7.000 GHz 1.000 MHz 6,98625 GHz -34.02 dBm -21.02 d&
— —
J1 J [ JL J “
Date SMAY .20 1321355 Date: 28.MAY.Z0 2hs
Ref Level 0.00 dBm Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit r!wn K PAES
.10 nﬁéh\“ d RIOUS_LINE_ABS PAES
-30 4
" S
-4 d@
-50 dBm r
g T
~60 dBm:
-70di
-80
-390 dai
Start 30,0 MHz 15005 pts Stop 7.0 GHz.
[Spurious Emissions
| Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
30.000 MHz 652,000 MH 100.000 kHz | 640,97951 MHz | -51.48 dBm | 4
709 2 .00 100,000 kHz | 5 -51.01 dBm |
Iz 3.000 GHz 1.000 MHz 2.85729 -36.81 dém |
3.000 GHz | 5.000 GHz 1.000 MHz 4,59325: GHz =36.53 dBm |
5.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -34.08 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 71/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dem
SGL Count 100/100

Offset 14.00 di&

Mode Auto Sweap

RefLevel 0.00 dém
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

@1 Avgiwr &1 &vgrur
Limit fhack PAES Limit flw 2ck [T
10 ddhe LINE_ABS PAES 10 dipE_BPURIOUS LINE ABS PARS
SPURIC SPURID = hos_
o0 g o0 dE
-30 4By -30 di
el —
-40 dBm— —wraner -40 dEr --n ~
50 dBm—2 -50 dBm
PEESU Y g potint
~60 dBm: -60 dBm:
-70dl -70d
~80 dBm -80 dim
a0 d -40 d
Start 30,0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MH2z 15005 pts Stop 7.0 GHz
\Spurious Emissions 'Spurious Emissions
| _Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30.000 Miz 552.000 MHz 100,000 khz | 549,97951 Mz ~51.53 dBm —38.52dB 30.000 Mz 652.000 MHz 100000 knz | 532.78911 MHz | ~51.67 dem —38.67 db
709.000 MHz 1,000 GHz 100,000 kHz | a77,76074 MHz -50,96 dBm -37.96 d8 | 709.000 MHz 1,000 GHz 100,000 kHz | 894.61788 MHz | -37.60 dB |
1,000 GHz 3.000 GHz 1,000 MHz 2.83529 z -36,67 dBm | -25.67 dB | 1,000 GHz 3,000 GHz | 1,000 MHz | 2.88128 GHz | -25.68 dB |
3.000 GHz | 5.000 GH2 1.000 MHz 4.08625 GH2 =36.58 dBm | -23.58 dB I 3.000 GHaz | 5/000 GHz | 1.000 MHz | 494276 GHz =36.70 dBm | =23.70 dB |
5.000 GHz 7.000 GHz 1.000 MHz 6.88175 GHz -34.08 dBm -21.08 dB 5.000 GHz 7.000 GHz 1.000 MHz 99675 GHz -34.12 dBm -21.12 dB
— —
J1 J [ JL J “
Date: 28.M ) 021 Date MAY. 20 100
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swaap
SGL Count 100/100
@1 AvgPwr
Limit r!wn K PAES
.10 aéH‘u d RIOUS_LINE_ABS PAES
-30 4
—
-40 dBm—
Ry -
~60 dBm:
-70di
-80
-390 dai
Start 30,0 MHz 15005 pts Stop 7.0 GHz
(Brurious Emissions
| Rangelow | Rangeup | RBW | Frequency Power Abs |
"30.000 MHz 552.000 M, 100,000 kHz | 551,84458 MHz | -51.50 dBm |
7og 2 .00 100,000 kHz | 710,5889¢
Iz 3.000 GHz 1.000 MHz 2.83529 |
3.000 GHz | 5.000 GHz 1.000 MHz 4.96626 GHz =36.72 dBm | I
5.000 GHz 7.000 GHz 1.000 MHz 6.97826 GHz -34.28 dBm -21.28 di

J

Sporton International (Shenzhen) Inc.
TEL : +86-755-86379589

FAX : +86-755-86379595

FCC ID : YHLBLUB100DL

Page Number

1 A351 of A359

Report Issued Date : Jun. 03, 2019
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 71/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dém  Offset 14.00 di

SGL Count 100/100

Mode Auto Sweap

RefLevel 0.00 dém
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

@1 Avgiwr &1 &vgrur
Limit fhack PAES Limit flw 2ck [T
10 ddhe LINE_ABS PAES 10 dipE_BPURIOUS LINE ABS PARS
SPURIC SPURID = hos_
o0 g o0 dE
-30 4By -30 di
] —
-40 dBm— -40 dEr
50 ey 50 Bt
~60 dBm: -60 dBm:
-70dl -70d
~80 dBm -80 dim
a0 d -40 d
Start 30,0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MH2z 15005 pts Stop 7.0 GHz
\Spurious Emissions 'Spurious Emissions
| _Rangelow | Rangeup | RBW | Fregquency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30.000 Miz 552.000 MHz 100,000 khz | 551,84458 Mz ~51.73 dBm 3872 dB 30.000 Mz 652.000 MHz 100000 knz | 543,04698 MHz | ~51.60 dem ~38.60 db
709.000 MHz 1,000 GHz 100,000 kHz | 95991150 MHz 50,86 dBm -37.86d8 709.000 MHz 1,000 GHz 100,000 kHz | 861,47702 MHz | -51.00 dém -38.00 dB |
1,000 GHz 3.000 GHz 1,000 MHz 2.B6B78 GHz -36,88 dBm | -25.88 dB | 1,000 GHz 3,000 GHz | 1,000 MHz | 2.99525 GHz -38.,69 dEm | -25.69 dB_|
3.000 GHz | 5.000 GH2 1.000 MHz 4,99975 GHz =36.76 dBm | -23.76 dB I 3.000 GHaz | 5/000 GHz | 1.000 MHz | 4.96926 GHz -36.82 dBm | -23.82 dB |
5.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -34.21 dBm -21.21 dB 5.000 GHz 7.000 GHz 1.000 MHz 576 GHz -34.10 dBm -21.10 di
— —
J1 J [ JL J “
Date: 28.M ) C Date MAY. 20
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swaap
S5GL Count 100/100
@1 AvgPwr
Limit r!wn K PAES
.10 aéH‘u d RIOUS_LINE_ABS PABE
-30 4
1
-40 dBm—
-50 BT —5-hm
~60 dBm:
-70di
-80
-390 dai
Start 30,0 MHz 15005 pts Stop 7.0 GHz
(Brurious Emissions
| Rangelow | Rangeup | RBW | Frequency |  powerabs |
"30.000 MHz 552.000 M, 100,000 kHz | 540,05502 MHz | -51.50 dBm |
709 2 .00 100,000 kHz | 714.66883 -45.53 dBm |
Iz 3.000 GHz 1.000 MHz 2.831739 -36,77 dBm |
3.000 GHz | 5.000 GHz 1.000 MHz 4.99825 GHz =36.71 dBm | I
5.000 GHz 7.000 GHz 1.000 MHz 6.897926 GHz -34.09 dBm -21.09 dg
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wamanas. FCC RF Test Report

Report No. : FG941714B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0005
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG941714B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0011
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0008

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG941714B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0003
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0000
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG941714B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0007
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0013
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG941714B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0019
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0010

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0032
20 Normal Voltage 0.0000
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG941714B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0006
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG941714B

Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0018
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.
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Report No. : FG941714B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3758.92 -59.13 -13 -46.13 -72.75 -66.73 5.00 12.60 H
5638.38 -60.20 -13 -47.20 -76.80 -66.00 7.30 13.10 H
. 7517.84 -59.84 -13 -46.84 -79.82 -63.41 7.73 11.30 H
Middle 3758.92 -62.35 -13 -49.35 -76.68 -69.95 5.00 12.60 \Y
5638.38 -57.84 -13 -44.84 -74.37 -63.64 7.30 13.10 \Y,
7517.84 -59.97 -13 -46.97 -79.61 -63.54 7.73 11.30 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK
Channel Frf&tin; y (E:;n':) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3757.48 -58.46 -13 -45.46 -72.08 -66.06 5.00 12.60 H
5636.22 -53.52 -13 -40.52 -70.12 -59.32 7.30 13.10 H
_ 7514.96 -59.73 -13 -46.73 -79.71 -63.30 7.73 11.30 H
iddie 3757.48 -61.63 -13 -48.63 -75.96 -69.23 5.00 12.60 \Y,
5636.22 -50.60 -13 -37.60 -67.13 -56.40 7.30 13.10 \Y,
7514.96 -60.00 -13 -47.00 -79.64 -63.57 7.73 11.30 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 2 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3755.68 -60.02 -13 -47.02 -73.64 -67.62 5.00 12.60 H
5633.52 -55.09 -13 -42.09 -71.69 -60.89 7.30 13.10 H
. 7511.36 -59.82 -13 -46.82 -79.80 -63.39 7.73 11.30 H
Middle 3755.68 -62.65 -13 -49.65 -76.98 -70.25 5.00 12.60 \Y,
5633.52 -52.20 -13 -39.20 -68.73 -58.00 7.30 13.10 \Y,
7511.36 -60.16 -13 -47.16 -79.8 -63.73 7.73 11.30 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 10MHz / QPSK
Channel Frf&tin; y (E:;n':) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3751.18 -60.12 -13 -47.12 -73.74 -67.72 5.00 12.60 H
5626.77 -54.13 -13 -41.13 -70.73 -59.93 7.30 13.10 H
. 7502.00 -59.55 -13 -46.55 -79.53 -63.12 7.73 11.30 H
e 3751.18 -62.38 -13 -49.38 -76.71 -69.98 5.00 12.60 \Y,
5626.77 -55.48 -13 -42.48 -72.01 -61.28 7.30 13.10 \Y,
7502.00 -60.16 -13 -47.16 -79.8 -63.73 7.73 11.30 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3746.68 -61.10 -13 -48.10 -74.72 -68.70 5.00 12.60 H
5620.02 -59.57 -13 -46.57 -76.17 -65.37 7.30 13.10 H
. 7493.36 -59.80 -13 -46.80 -79.78 -63.37 7.73 11.30 H
Middle 3746.68 -62.30 -13 -49.30 -76.63 -69.90 5.00 12.60 \Y
5620.02 -57.40 -13 -44.40 -73.93 -63.20 7.30 13.10 \Y,
7493.36 -60.12 -13 -47.12 -79.76 -63.69 7.73 11.30 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 20MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3742.18 -61.13 -13 -48.13 -74.75 -68.73 5.00 12.60 H
5613.27 -58.49 -13 -45.49 -75.09 -64.29 7.30 13.10 H
. 7484.36 -59.72 -13 -46.72 -79.70 -63.29 7.73 11.30 H
e 3742.18 -62.39 -13 -49.39 -76.72 -69.99 5.00 12.60 \Y,
5613.27 -56.79 -13 -43.79 -73.32 -62.59 7.30 13.10 \Y,
7484.36 -59.89 -13 -46.89 -79.53 -63.46 7.73 11.30 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG941714B

LTE Band 4 /1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3463.74 -51.68 -13 -38.68 -65.38 -59.65 4.63 12.60 H
5195.61 -54.81 -13 -41.81 -72.74 -61.26 6.25 12.70 H
. 6927.48 -60.01 -13 -47.01 -79.63 -64.78 8.23 13.00 H
Middie 3463.74 -54.97 -13 -41.97 -66.38 -62.94 4.63 12.60 \Y,
5195.61 -58.92 -13 -45.92 -72.53 -65.37 6.25 12.70 \Y,
6927.48 -60.35 -13 -47.35 -79.47 -65.12 8.23 13.00 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK
Channel Frf&tin; y (E:;n':) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3462.48 -54.89 -13 -41.89 -68.59 -62.86 4.63 12.60 H
5193.72 -56.49 -13 -43.49 -74.42 -62.94 6.25 12.70 H
. 6924.96 -60.34 -13 -47.34 -79.96 -65.11 8.23 13.00 H
e 3462.48 -55.07 -13 -42.07 -66.48 -63.04 4.63 12.60 \Y,
5193.72 -60.59 -13 -47.59 -74.2 -67.04 6.25 12.70 \Y,
6924.96 -61.05 -13 -48.05 -80.17 -65.82 8.23 13.00 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 4 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3460.68 -53.28 -13 -40.28 -66.98 -61.25 4.63 12.60 H
5191.02 -54.89 -13 -41.89 -72.82 -61.34 6.25 12.70 H
. 6921.36 -60.59 -13 -47.59 -80.21 -65.36 8.23 13.00 H
Middle 3460.68 -54.39 -13 -41.39 -65.8 -62.36 4.63 12.60 \Y,
5191.02 -59.70 -13 -46.70 -73.31 -66.15 6.25 12.70 \Y,
6921.36 -60.88 -13 -47.88 -80 -65.65 8.23 13.00 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 10MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3456.18 -52.39 -13 -39.39 -66.09 -60.36 4.63 12.60 H
5184.27 -55.47 -13 -42.47 -73.40 -61.92 6.25 12.70 H
. 6912.36 -60.21 -13 -47.21 -79.83 -64.98 8.23 13.00 H
e 3456.18 -55.11 -13 -42.11 -66.52 -63.08 4.63 12.60 \Y,
5184.27 -60.52 -13 -47.52 -74.13 -66.97 6.25 12.70 \Y,
6912.36 -60.93 -13 -47.93 -80.05 -65.70 8.23 13.00 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3451.68 -50.85 -13 -37.85 -64.55 -58.82 4.63 12.60 H
5177.52 -56.63 -13 -43.63 -74.56 -63.08 6.25 12.70 H
. 6903.36 -60.42 -13 -47.42 -80.04 -65.19 8.23 13.00 H
Middle 3451.68 -55.54 -13 -42.54 -66.95 -63.51 4.63 12.60 \%
5177.52 -58.47 -13 -45.47 -72.08 -64.92 6.25 12.70 \Y,
6903.36 -60.91 -13 -47.91 -80.03 -65.68 8.23 13.00 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 20MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3447.18 -52.60 -13 -39.60 -66.30 -60.57 4.63 12.60 H
5170.77 -57.96 -13 -44.96 -75.89 -64.41 6.25 12.70 H
. 6894.36 -60.16 -13 -47.16 -79.78 -64.93 8.23 13.00 H
e 3447.18 -56.19 -13 -43.19 -67.6 -64.16 4.63 12.60 \Y,
5170.77 -60.32 -13 -47.32 -73.93 -66.77 6.25 12.70 \Y,
6894.36 -60.85 -13 -47.85 -79.97 -65.62 8.23 13.00 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 5/1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1671.92 -73.30 -13 -60.30 -75.01 -77.67 2.88 9.40 H
2507.88 -70.83 -13 -57.83 -76.89 -75.78 3.50 10.60 H
. 3343.84 -69.97 -13 -56.97 -77.97 -75.79 4.63 12.60 H
Middie 1671.92 -72.90 -13 -59.90 -74.74 -77.27 2.88 9.40 \Y,
2507.88 -70.88 -13 -57.88 -76.83 -75.83 3.50 10.60 \Y,
3343.84 -69.90 -13 -56.90 -77.93 -75.72 4.63 12.60 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1670.48 -72.85 -13 -59.85 -74.56 -77.22 2.88 9.40 H
2505.72 -70.31 -13 -57.31 -76.37 -75.26 3.50 10.60 H
. 3340.96 -69.69 -13 -56.69 -77.69 -75.51 4.63 12.60 H
e 1670.48 -72.42 -13 -59.42 -74.26 -76.79 2.88 9.40 \Y,
2505.72 -70.34 -13 -57.34 -76.29 -75.29 3.50 10.60 \Y,
3340.96 -69.78 -13 -56.78 -77.81 -75.60 4.63 12.60 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 5 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1668.68 -72.88 -13 -59.88 -74.59 -77.25 2.88 9.40 H
2503.02 -70.39 -13 -57.39 -76.45 -75.34 3.50 10.60 H
. 3337.36 -69.56 -13 -56.56 -77.56 -75.38 4.63 12.60 H
Middle 1668.68 -72.63 -13 -59.63 -74.47 -77.00 2.88 9.40 \Y,
2503.02 -70.24 -13 -57.24 -76.19 -75.19 3.50 10.60 \Y,
3337.36 -69.77 -13 -56.77 -77.80 -75.59 4.63 12.60 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1664.08 -73.29 -13 -60.29 -75.00 -77.66 2.88 9.40 H
2496.27 -70.36 -13 -57.36 -76.42 -75.31 3.50 10.60 H
. 3328.36 -70.03 -13 -57.03 -78.03 -75.85 4.63 12.60 H
e 1664.08 -72.49 -13 -59.49 -74.33 -76.86 2.88 9.40 \Y,
2496.27 -70.22 -13 -57.22 -76.17 -75.17 3.50 10.60 \Y,
3328.36 -69.86 -13 -56.86 -77.89 -75.68 4.63 12.60 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 12/ 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1413.74 -69.76 -13 -56.76 -73.16 -72.73 2.88 8.00 H
2120.61 -69.08 -13 -56.08 -75.28 -74.08 3.25 10.40 H
. 2827.48 -68.57 -13 -55.57 -77.06 -74.05 3.87 11.50 H
Middie 1413.74 -65.57 -13 -52.57 -69.01 -68.54 2.88 8.00 \Y
2120.61 -67.22 -13 -54.22 -71.61 -72.22 3.25 10.40 \Y,
2827.48 -69.77 -13 -56.77 -77.14 -75.25 3.87 11.50 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 3MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1412.3 -69.89 -13 -56.89 -73.29 -72.86 2.88 8.00 H
2118.45 -69.50 -13 -56.50 -75.70 -74.50 3.25 10.40 H
. 2824.6 -68.74 -13 -55.74 -77.23 -74.22 3.87 11.50 H
e 1412.3 -65.17 -13 -52.17 -68.61 -68.14 2.88 8.00 \Y,
2118.45 -67.18 -13 -54.18 -71.57 -72.18 3.25 10.40 \Y,
2824.6 -69.75 -13 -56.75 -77.12 -75.23 3.87 11.50 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 12 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1410.5 -70.16 -13 -57.16 -73.56 -73.13 2.88 8.00 H
2115.75 -69.67 -13 -56.67 -75.87 -74.67 3.25 10.40 H
. 2821 -68.63 -13 -55.63 -77.12 -74.11 3.87 11.50 H
Middie 1410.5 -65.62 -13 -52.62 -69.06 -68.59 2.88 8.00 \Y
2115.75 -68.91 -13 -55.91 -73.30 -73.91 3.25 10.40 \Y,
2821 -69.80 -13 -56.80 -77.17 -75.28 3.87 11.50 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 10MHz / QPSK
Channel Frf&tin; y (E:;n':) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1406 -70.02 -13 -57.02 -73.42 -72.99 2.88 8.00 H
2109 -68.26 -13 -55.26 -74.46 -73.26 3.25 10.40 H
. 2812 -68.66 -13 -55.66 -77.15 -74.14 3.87 11.50 H
e 1406 -66.54 -13 -53.54 -69.98 -69.51 2.88 8.00 \Y,
2109 -66.55 -13 -53.55 -70.94 -71.55 3.25 10.40 \Y,
2812 -69.78 -13 -56.78 -77.15 -75.26 3.87 11.50 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 13 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1559.5 -62.04 -40 -22.04 -71.48 -65.29 4.00 9.40 H
2339.25 -62.70 -13 -49.70 -76.42 -66.27 4.88 10.60 H
. 3119 -65.61 -13 -52.61 -81.37 -70.54 5.52 12.60 H
Middle 1559.5 -59.52 -40 -19.52 -68.46 -62.77 4.00 9.40 \Y,
2339.25 -60.19 -13 -47.19 -73.96 -63.76 4.88 10.60 \Y,
3119 -65.30 -13 -52.30 -80.99 -70.23 5.52 12.60 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1559.5 -67.88 -40 -27.88 -77.32 -71.13 4.00 9.40 H
2339.25 -66.83 -13 -53.83 -80.55 -70.40 4.88 10.60 H
. 3119 -65.75 -13 -52.75 -81.51 -70.68 5.52 12.60 H
e 1559.5 -65.01 -40 -25.01 -73.95 -68.26 4.00 9.40 \Y,
2339.25 -65.71 -13 -52.71 -79.48 -69.28 4.88 10.60 \Y,
3119 -65.85 -13 -52.85 -81.54 -70.78 5.52 12.60 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 66 / 1.4MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3488.74 -53.87 -13 -40.87 -67.57 -61.91 4.66 12.70 H
5233.11 -54.23 -13 -41.23 -72.16 -60.72 6.31 12.80 H
. 6977.48 -59.15 -13 -46.15 -78.77 -63.90 8.35 13.10 H
Middle 3488.74 -58.57 -13 -45.57 -69.98 -66.61 4.66 12.70 \Y,
5233.11 -55.49 -13 -42.49 -69.1 -61.98 6.31 12.80 \Y,
6977.48 -60.12 -13 -47.12 -79.24 -64.87 8.35 13.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 3MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3487.3 -54.17 -13 -41.17 -67.87 -62.21 4.66 12.70 H
5230.95 -58.57 -13 -45.57 -76.50 -65.06 6.31 12.80 H
. 6974.6 -59.95 -13 -46.95 -79.57 -64.70 8.35 13.10 H
e 3487.3 -58.79 -13 -45.79 -70.2 -66.83 4.66 12.70 \Y,
5230.95 -58.60 -13 -45.60 -72.21 -65.09 6.31 12.80 \Y,
6974.6 -60.85 -13 -47.85 -79.97 -65.60 8.35 13.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 66 / 5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3485.5 -55.60 -13 -42.60 -69.30 -63.64 4.66 12.70 H
5228.25 -58.80 -13 -45.80 -76.73 -65.29 6.31 12.80 H
. 6971 -59.96 -13 -46.96 -79.58 -64.71 8.35 13.10 H
Middle 3485.5 -59.92 -13 -46.92 -71.33 -67.96 4.66 12.70 \Y,
5228.25 -59.35 -13 -46.35 -72.96 -65.84 6.31 12.80 \Y,
6971 -60.21 -13 -47.21 -79.33 -64.96 8.35 13.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 10MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3481 -55.54 -13 -42.54 -69.24 -63.58 4.66 12.70 H
5221.5 -57.09 -13 -44.09 -75.02 -63.58 6.31 12.80 H
. 6962 -60.19 -13 -47.19 -79.81 -64.94 8.35 13.10 H
e 3481 -60.25 -13 -47.25 -71.66 -68.29 4.66 12.70 \Y,
5221.5 -57.94 -13 -44.94 -71.55 -64.43 6.31 12.80 \Y,
6962 -60.61 -13 -47.61 -79.73 -65.36 8.35 13.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 66 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3476.5 -56.99 -13 -43.99 -70.69 -65.03 4.66 12.70 H
5214.75 -59.34 -13 -46.34 -77.27 -65.83 6.31 12.80 H
. 6953 -60.21 -13 -47.21 -79.83 -64.96 8.35 13.10 H
Middie 3476.5 -60.12 -13 -47.12 -71.53 -68.16 4.66 12.70 \Y,
5214.75 -61.46 -13 -48.46 -75.07 -67.95 6.31 12.80 \Y,
6953 -60.54 -13 -47.54 -79.66 -65.29 8.35 13.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
3472 -56.46 -13 -43.46 -70.16 -64.50 4.66 12.70 H
5208 -55.93 -13 -42.93 -73.86 -62.42 6.31 12.80 H
. 6944 -60.30 -13 -47.30 -79.92 -65.05 8.35 13.10 H
e 3472 -60.21 -13 -47.21 -71.62 -68.25 4.66 12.70 \Y,
5208 -60.60 -13 -47.60 -74.21 -67.09 6.31 12.80 \Y,
6944 -60.82 -13 -47.82 -79.94 -65.57 8.35 13.10 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 71 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1356.5 -64.21 -13 -51.21 -73.39 -67.44 3.98 9.36 H
2034.75 -67.36 -13 -54.36 -79.15 -70.91 4.85 10.55 H
. 2713 -66.59 -13 -53.59 -80.13 -71.52 5.50 12.58 H
Middle 1356.5 -61.61 -13 -48.61 -70.64 -64.84 3.98 9.36 \Y
2034.75 -64.65 -13 -51.65 -76.42 -68.20 4.85 10.55 \Y,
2713 -66.31 -13 -53.31 -80.26 -71.24 5.50 12.58 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 71/ 10MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1352 -63.06 -13 -50.06 -72.24 -66.29 3.98 9.36 H
2028 -64.88 -13 -51.88 -76.42 -68.43 4.85 10.55 H
. 2704 -66.48 -13 -53.48 -79.99 -71.41 5.50 12.58 H
e 1352 -61.90 -13 -48.90 -70.93 -65.13 3.98 9.36 \Y,
2028 -62.38 -13 -49.38 -73.91 -65.93 4.85 10.55 \Y,
2704 -66.15 -13 -53.15 -80.00 -71.08 5.50 12.58 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941714B

LTE Band 71/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1347.5 -63.36 -13 -50.36 -72.50 -66.59 3.98 9.36 H
2021.25 -66.52 -13 -53.52 -78.06 -70.07 4.85 10.55 H
. 2695 -66.66 -13 -53.66 -80.16 -71.59 5.50 12.58 H
Middie 1347.5 -62.30 -13 -49.30 -71.25 -65.53 3.98 9.36 \Y
2021.25 -64.67 -13 -51.67 -76.20 -68.22 4.85 10.55 \Y,
2695 -66.25 -13 -53.25 -80.09 -71.18 5.50 12.58 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 71 / 20MHz / QPSK
Channel Frf&tin; y (5:;?) (:iénr:) S\rlr?lrt Res:;?ng P?).vfér -I-XltgzsasbIe ” AG?:i?]nna Pol?glzva;tion
(dB) (dBm) (dBm) (dB) (dBi)
1343 -63.28 -13 -50.28 -72.35 -66.51 3.98 9.36 H
2014.5 -67.55 -13 -54.55 -79.09 -71.10 4.85 10.55 H
. 2686 -66.66 -13 -53.66 -80.13 -71.59 5.50 12.58 H
e 1343 -60.93 -13 -47.93 -69.81 -64.16 3.98 9.36 \Y,
2014.5 -63.99 -13 -50.99 -75.52 -67.54 4.85 10.55 \Y,
2686 -66.49 -13 -53.49 -80.24 -71.42 5.50 12.58 \Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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